>OIL PUMP PARTS - ALUMINUM (1948-53)

 

REF.

PART NO.

DESCRIPTION

QTY.

YEAR

1

669016

Complete Oil Pump Assembly (original style gears)

1

48-53

2

41372

Bushing - Drive Shaft

1

38-47

3

101030

Helical Gear - Drive Shaft

1

36-53

4

101031

Rivet - Drive Shaft Helical Gear

1

36-53

5

776008

Shaft - Distributor Drive

1

48-53

6

661006

Plug - Hex Hd.

1

48-53

7

41373

Sleeve - Distributor

1

38-53

8

185077

Ball - Check Valve

1

48-53

9

809024

Spring - Check Valve

1

48-53

10

KI-10005

Seal Kit (includes seals for return elbow, and sump elbow)

1

38-53

11

464011

Gear Set (all 5 gears)

1

48-53

12

538001

Key - Gear

2

48-53

13

776006

Shaft - Drive Gear

1

48-53

14

464011S

Shaft - Idler Gear Set

1

48-53

15

256004

Housing - Gear Box

1

48-53

16

351003

Cover - Gear Box

1

48-53

17

351003K

Gear Box Cover & Reed Valve Kit

1

48-53

18

256004C

Gear Box Assembly (original style, includes ref. 11-17)

1

48-53

*

256004R

Gear Box Assembly (Kiwi design, complete assembly fits into pump housing)

1

48-53

19

--

Washer - Lock #10

6

48-53

20

--

Screw - Fillester Hd. #10-25 x 1-1/2"

6

48-53

*

751317K

Gear Box Mounting Screw Kit (includes ref. 19 & 20)

1

48-53

21

453005

Oil Pump to Cam Cover Gasket - Kiwi

1

48-53

*

453005J

Oil Pump to Cam Cover Gasket - James

1

48-53

22

45009

Set Screw - Distributor Sleeve

1

38-53

23

45010

Set Screw - Drive Shaft Bushing

1

38-53

24

--

Washer - Lock #12

7

48-53

25

--

Screw - Fillister Hd. #12-24 x 2-1/2"

6

48-53

26

--

Screw - Fillister Hd. #12-24 x 1/2"

1

48-53

*

KI-10008

Oil Pump Mounting Screw Kit (includes ref. 24-26)

1

48-53

27

KI-10017

Oil Pump Mounting Screw Sealing Washer Kit (these special washers replace the lock washers and fit under the screw heads to reduce oil leaks)

1

48-53

28

418002

Elbow - 3/8" Feed Line

1

48-53

29

607013

Nut - Lock

1

48-53

30

418006

Cone - 3/8" Feed Line

1

All

31

418007

Nut - 3/8" Feed Line

1

All

32

418031

Nipple - 5/16" Return Line

1

48-51

33

418040

Elbow - 5/16" Return Line

1

52-53

34

24B16

Elbow - 5/16" Sump Line

1

22-53

35

24B17

Nut - Lock

1

22-53

36

418009

Cone - 5/16" Return & Sump Lines

2

All

37

418008

Nut - 5/16" Return & Sump Lines

2

All

38

568016

Oil Feed & Return Line Set (includes ref. 30, 31, 36, & 37)

1

48-51

*

568031

Oil Feed & Return Line Set (includes ref. 30, 31, 36, & 37)

1

52-53

39

568018

Oil Sump Line (includes ref. 36 & 37)

1

48-53

*Not Illustrated